
1 
 

                                                                                                                                                                                                                                                                                                                                                                                                                                                              
 
 
 
 
 
 
 
 

 
February 20, 2019                    Volume 43    Issue 4 
General Application Milestone Codes Pg. 2  
Specific Decision Application Codes Permit Descriptions   
 
General Information Pg.3                                
DEP Public Notices and Hearings and Events of Interest Pg. 4-8 
[...]
twelve (12) sheets entitled “DOVETAIL COMMONS, LLD, BLOCK 9, LOT 24.01, COMLY ROAD, BOROUGH OF 
LINCOLN PARK, MORRIS COUNTY, NEW JERSEY”, dated July 23, 2015, last revised June 27, 2018, and prepared by 
Robert L. Costa, P.E., P.P.  The Permit will be issued pursuant to the Rules on Flood Hazard Area Control Act (N.J.A.C. 
7:13.1.1 et seq.), the Freshwater Wetlands Protection Act (N.J.A.C. 7:7A-1.1 et seq.), and Stormwater Management 
(N.J.A.C. 7:8-1.1 et seq.).  Dovetail Commons LLC are the applicants.  Notice of the final decision will appear in the DEP 
Bulletin under the section entitled Division of Land Use Regulation. 
 
 
IN THE MATTER OF:    Dovetail Commons, LLC 
                 NJDEP FILE #1416-03-0003.1 FHA170002. FWW170001 
     Block 9, Lot 24.01        
   Borough of Lincoln Park, Morris County 
 
 
Comments regarding this settlement or requests for information regarding this action should be sent to:  Inland Regulation 
Manager, Division of Land Use Regulation, Mail Code 501-02A, PO Box 420, Trenton, NJ 08625-0420 or by e-mail care of 
Vincent.Mazzei@dep.nj.gov, or the office may be reached by telephone: (609) 633-2289.  Comments must be received by 
NJDEP within 30 days of this publication. 
 
 
 



7 
 

NEW JERSEY DEPARTMENT OF ENVIRONMENTAL PROTECTION 
NOTICE OF FINAL SETTLEMENT AND INTENT TO AUTHORIZE 

CAFRA IINDIVIDUAL PERMIT, CAFRA EXEMPTION, WATERFRONT DEVLOPMENT INDIVIDUAL PERMIT, ZANE 
EXMEPTION, COASTAL WETLANDS INDIVIDUAL PERMIT, AND FRESHWATER WETLANDS GENERAL PERMIT 

NO. 1 
 

TAKE NOTICE THAT THE DEPARTMENT OF ENVIRONMENTAL PROTECTION has settled the below 
referenced matter and intends to authorize development under a reconsideration of an application of the substantive standards 
pursuant to N.J.A.C. 7:7-19.2 of the Coastal Zone Management rules and N.J.A.C. 7:7A-13.1 of the Freshwater Wetlands 
Protection Act rules.   
 
On May 23, 2017, the Division denied a CAFRA Individual Permit, CAFRA Exemption, Waterfront Development 
Individual Permit, Zane Exemption,  Coastal Wetlands Individual Permit, and a Freshwater Wetlands General Permit No. 1 
for the proposed development of a single-family dwelling, sewage holding tank, 87 linear feet of bulkhead, a 6’ x 47’ pier, an 
irregular shaped 12’ x 12’ fixed pier, a 29.8’ x 17.1’ fixed pier, a 3’x 21’ ramp, and an 8’ x 16’ floating dock.  The 
Department reassessed the strict application of the coastal zone management and freshwater wetlands regulations and 
determined the aforementioned development may occur in accordance with the amelioration rules at N.J.A.C. 7:7-19.2 and 
N.J.A.C. 7:7A-13.1.  
 
 
IN THE MATTER OF:    Brian and Jennifer Larsen 
                 NJDEP FILE #0509-11-0007.1 CAF170001, CAF170002,    
   WFD170001, WFD170002, CSW170001, FWW170001 
     Block 2.04, Lot 1        
   City of Sea Isle, Cape May County 

A 30-day public comment period shall commence upon the publication of this notice in the March 6, 2019 DEP Bulletin.  
Comments may be sent to: 
 
     Janet L. Stewart, Section Chief 
     Bureau of Coastal Regulation  
     Division of Land Use Regulation 
     NJDEP, Mail Code 501-02A PO Box 420 
     Trenton, NJ 08625-0420,  
     by e-mail care of janet.stewart@dep.nj.gov 
      The office may be reached by telephone: (609) 633-2289 

An analysis of the reconsideration of application of substantive standards may be obtained by contacting the above.   
 
 
 
 
 

mailto:janet.stewart@dep.nj.gov


8 
 

    NOTICE OF JOINT PUBLIC HEARING 
DIVISION OF LAND USE REGULATION PERMIT APPLICATIONS AND DIVISION OF WATER SUPPLY & 

GEOSCIENCE – TEMPORARY DEWATERING PERMITS   
 
TAKE NOTICE THAT THE NJ DEPARTMENT OF ENVIRONMENTAL PROTECTION (NJDEP) intends to hold 

a joint public hearing for  an application submitted to the Division of Land Use Regulation for a Coastal Wetland Permit, 
Flood Hazard Area Permit and Verification, an In-Water Waterfront Development Individual Permit and an Upland 

Waterfront Development Individual Permit and applications submitted to the Division of Water Supply & Geoscience for 
Temporary Dewatering permits for the proposed development described below.   

 

APPLICANT:     Transcontinental Gas Pipe Line Company LLC 

PROJECT:   Northeast Supply Enhancement Project.  

LAND USE FILE NO.: NJDEP File No. 0000-01-1001.3  
CSW180001 Coastal Wetland, FHA180001, FHA180002 Flood Hazard Area, WFD180001, 
and WFD180002 Waterfront Development. 

 
DWS&G FILE NO.: 1342D Temporary Dewatering Permit – Borough of Sayreville 
 1343D Temporary Dewatering Permit – Old Bridge Township 
 
PROJECT DESCRIPTION – DIVISION OF LAND USE REGULATION 
 

The construction of an access road to a proposed 32,000 horsepower Compressor Station, in 
Franklin Township, Somerset County, and 3.59 miles of new 26-inch diameter pipeline, 
known as the Madison Loop located in Sayreville and Old Bridge Townships, Middlesex 
County, and 5.96 miles of new 26-inch diameter pipeline in New Jersey waters in Raritan 
Bay known as the Raritan Loop.   

 
PROJECT DESCRIPTION – DIVISION OF WATER SUPPLY & GEOSCIENCE 
 

Temporary dewatering associated with the construction of a pipeline project in the Borough 
of Sayreville and Old Bridge Township. 
 

MUNICIPALITY: Franklin Township, Borough of Sayreville, Old Bridge Township  

COUNTY:   Somerset, and Middlesex Counties 

PROJECT ADDRESS: Compressor Station 206: Block 5.02, Lots 9, 10, 11.02, 12, 16, 17 and 25, Franklin 
Township, Somerset County 

 
Madison Loop: Existing Transco Utility Right-of-Way, Borough of Sayreville and Old 
Bridge Township, Middlesex County 
 
Raritan Loop:  New Jersey Waters in Raritan Bay 
  

The Division of Land Use Regulation and the Division of Water Supply & Geoscience invites the public to attend a Public 
Hearing and present comments on these applications.  
 
HEARING DATE:  March 18, 2019 
HEARING TIME:  6:00 PM 
HEARING LOCATION: Jo Ann Magistro Performing Arts Center, Hammarskjold Middle School, 200 Rues Lane, 

East Brunswick, NJ 08816 

The above referenced Land Use and Division of Water Supply & Geoscience applications are available for review at the 
Municipal Clerks offices or by appointment at the respective NJDEP Division of Land Use Regulation and Division of Water 



9 
 

Supply & Geoscience Trenton Offices.  The Division of Land Use Regulation and the Division of Water Supply & 
Geoscience invites the public to submit written comments on the above referenced application postmarked within fifteen (15) 
days of the close of the Public Hearing to: 

Matthew Resnick 
Division of Land Use Regulation 
Mail Code 501-02A 
P.O. Box 420 
Trenton, New Jersey 08625 – 0420 

and 

Robert Hudgins 
Division of Water Supply & Geoscience 
Mail Code 401-04Q 
P.O. Box 420 
Trenton, New Jersey 08625-0420 

 



10 
 

Public Notice of Proposed Permit Actions 
(Division of Water Quality) 

2/20/19 DEP Bulletin 
Permit: Facility Location: NJDEP Receiving Discharge: Executive Summary 
• Name 
• NJPDES No. 
• Type 

• Address 
• County 

• Case Manager 
• Bureau 
• Phone No 

• Stream or GW 
Formation or POTW 

• Stream or GW 
Classification 

• Watershed 

 

WOODBINE 
DEVELOPMENTAL 
CENTER 
NJ0021172 
DGW 

DE HIRSH AVE 
Woodbine, NJ 08270 

Cape May County 

Keith Howell 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

Cape May 

I-PL 

Ground Water Renewal Permit Action - Woodbine Developmental 
Center has submitted a renewal application for a NJPDES-DGW 
permit. This is an existing permitted facility located at 1175 DeHirsch 
Avenue in Woodbine, New Jersey. Woodbine Developmental Center is 
a State facility for the mentally handicapped. This facility houses 
approximately 750 people on a full-time basis with 1,250 employees. 
Sanitary wastewater is treated by an on-site treatment plant then 
discharged to two surface impoundments and ultimately discharged to 
the ground waters of the state via a spray field. 

EDUCATIONAL 
TESTING SERVICE 
NJ0022110 
DSW Minor 

660 ROSEDALE RD 
Princeton, NJ 08541 

Mercer County 

Bela Mankad 
 
Bureau of Surface 
Water Permitting 
 
(609) 292-4860 

Stony Brook Unnamed Tributary 

FW2-NT(C2) 

Stony Brook 

Surface Water Renewal Permit Action - This permit action is for the 
renewal of an existing permit for a treatment plant that serves a 
population of about 2600 in office buildings located on the facility 
campus. This permit authorizes the discharge of a permitted flow of 
0.08 MGD of treated and disinfected domestic wastewater without any 
industrial contribution. Treatment units consist of a comminutor, an 
equalization tank, a membrane bioreactor feed tank, fine screens, 
anoxic tank, aerobic tanks, membrane filters, permeate tank, and an 
ultraviolet disinfection system, with chlorination followed by 
dechlorination used as a backup. 

SKILLMAN VILLAGE 
WASTEWATER 
TREATMENT PLANT 
NJ0022390 
DSW Minor 

BURNT HILL RD 
Montgomery Twp, NJ 
08558 
 
Somerset County 

Johnathan 
Lakhicharran 
 
Bureau of Surface 
Water Permitting 

Rock Brook to Beden Brook 

FW2-NT(C2) 

Millstone River (below/incl 
Carnegie Lk) 

Surface Water Renewal Permit Action - This renewal permit is for a 
municipal wastewater treatment plant classified as a minor discharger. 
The facility discharges treated, disinfected, domestic wastewater into 
Rock Brook, classified as FW2-NT waters. The permitted flow is 0.5 
MGD but the permit allows for future expansion to 0.68 MGD. 

  (609) 292-4860   



11 
 

KEEM RAJ LLC D/B/A 
EXPRESS INN 
NJ0074977 
DGW 

5309 RT 33 & 34 
Wall, NJ 07727 
 
Monmouth County 

Steve Kumpf 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 984-3672 

Cohansey 

II-A 

Ground Water Renewal Permit Action - This renewal permit action is 
for a facility which is a thirty (30) room motel that includes a 
manager’s apartment and laundry facilities. The design flow of the 
facility is 5,900 gpd. Sanitary wastewater generated by the facility is 
treated to Groundwater Quality Standards (GWQS) for Nitrate- 
Nitrogen by the onsite treatment system. Treated effluent is then 
discharged to groundwater via a 3,933 square foot disposal field. The 
GWQS compliance point for Fecal Coliform is at the downgradient 
monitoring well, MW-1. 



12 
 

Public Notice of Proposed Permit Actions 
(Division of Water Quality) 

2/20/19 DEP Bulletin 
Permit: 
• Name 
• NJPDES No. 
• Type 

Facility Location: 
• Address 
• County 

NJDEP 
• Case Manager 
• Bureau 
• Phone No 

Receiving Discharge: 
• Stream or GW 

Formation or POTW 
• Stream or GW 

Classification 
• Watershed 

Executive Summary 

HARDING TOWNSHIP 
SCHOOL 
NJ0109398 
DGW 

LEE'S HILL RD 
Harding Twp, NJ 07976 

Morris County 

Kerri Standowski 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

Brunswick 

II-A 

Ground Water Renewal Permit Action - The Harding Township School 
serves grades K-8 and has a student population of approximately 550. 
The facility consists of classrooms and a gymnasium, but has no 
cafeteria or showers. The on-site disposal system has a design capacity 
of 8,250 gpd, and there are four (4) ground water monitoring wells to 
assess ground water quality. All sanitary wastewater generated from the 
facility is discharged to groundwater via the on-site system, which 
consists of underground disposal beds.  Discharge of non-sanitary 
waste is a violation of this permit. 



13 
 

The following minor modifications were recently issued. These actions are listed for informational purposes only and are not open for public comment. 
 
 
 

Minor Modifications Issued 
(Division of Water Quality) 

2/20/19 DEP Bulletin 
Permit 
• Name 
• NJPDES Number 

Facility Location: 
• Address 
• County 

Executive Summary 

HUDSON 
GENERATING 
STATION 
NJPDES Permit No. 
NJ0000647 

DUFFIELD & VAN 
KEUREN AVES 
Jersey City, NJ 07306 
 
Hudson County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

SKYLANDS 
STADIUM LLC 
NJPDES Permit No. 
NJ0103748 

94 CHAMPIONSHIP PL 
Frankford Twp, NJ 07822 
 
Sussex County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

HYDROCARBON 
TECHNOLOGY & 
INNOVATIONS LLC 
NJPDES Permit No. 
NJG0032913 

1501 NEW YORK AVE 
Lawrenceville, NJ 08648 

Mercer County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 

SKYLANDS 
STADIUM LLC 
NJPDES Permit No. 
NJG0236900 

94 CHAMPIONSHIP PL 
Frankford Twp, NJ 07822 
 
Sussex County 

Minor modification in accordance with N.J.A.C. 7:14A-16.5 



14 
 

The following administrative permit revocations were recently issued. These actions are listed for informational purposes only and are not open for public comment. 
 
 
 

Administrative Permit Revocations Issued 
(Division of Water Quality) 

2/20/19 DEP Bulletin 
Permit 
• Name 
• NJPDES Number 

Facility Location: 
• Address 
• County 

Executive Summary 

RIVERSIDE FARMS 720 RIVER RD This permit was revoked effective 1/1/19 
STP Montgomery Twp, NJ  
NJPDES Permit No. 08502  
NJG0212211   



 

15 
 

The following NJPDES General Permits were recently issued by the Division of Water Quality. This listing is for informational purposes only and is not subject to public comment. 
 
 
 

General Permit Authorizations Issued 
(Division of Water Quality) 

 

Facility Name Municipality NJPDES 
Number 

Issue Date Discharge 
Category Code 

None at this time.     
 



 

16 
 

NEW JERSEY DEPARTMENT OF ENVIRONMENTAL PROTECTION 
Environmental Impact Statements and Assessments 

Filed or Acted upon for the Period of January 29, 2019 to February 12, 2019 
 

LOCATION  PROJECT NAME  REVIEW  DATE  REVIEW  ACTION 
COUNTY  SPONSOR   TYPE  FILED  PERIOD  TAKEN 
MUNICIPALITY LEAD AGENCY 
 

 
 
 

Paterson,  Great Falls Hydroelectric Plant NEPA   11/20/18  75 days  Comments Issued 
Passaic County Development Project  Draft Relicensing      02/04/19 
     Application 
  Federal Energy Regulation 

Commission (FERC) 
  888 First Street NE 

Washington, DC 20426 
 

 
Nationwide     Draft Horizontal Directional NEPA   11/27/18  30 days  Under Review 
  Drilling Guidance Document Guidance Document         
             
  Federal Energy Regulatory Commission 
  888 First Street NE, Room 1A 
  Washington DC 20426 
  Attn: Kimberly Bose, Secretary 
 

 
Folsom     Folsom Maintenance Yard EO-215   12/27/18  30 days  Comments Issued 
Atlantic County NJDOT Treatment Works Approval Salt Storage Structure EA Response   
  12/10/19           
  NJ Department of Treasury 

Division of Property Management 
  PO Box 034 

Trenton, NJ 08625-0034 
 
Newark     Newark PATH Extension  NEPA   01/04/19  30 days  Under Review 
Essex County Newark Airport  Scoping Document       
    
  Port Authority of NY/NJ 

Major Capital Projects 
  80 Pine Street, 7th floor 

New York, NY 100054 
 
 
Holmdel,     PNC Bank Garden State  EO-215   01/09/19  30 days  Under Review 
Monmouth County Arts Center Improvement EA        
   
  NJ Turnpike Authority 

1 Turnpike Plaza 
  PO Box 5042 

Woodbridge, NJ 07095 
 
 
Holmdel,     NJ Turnpike Authority PM5  EO-215   01/14/19  30 days  Under Review 
Monmouth County Maintenance Facility Upgrade  EA        
  Telegraph Hill, GS Pkwy 
 
  NJ Turnpike Authority 

1 Turnpike Plaza 
  PO Box 5042 

Woodbridge, NJ 07095 
 
Wantage     Sussex Maintenance Yard EO-215   01/16/19  30 days  Under Review 
Sussex County NJDOT Improvement Project EA        
   
  NJ Department of Transportation 



 

17 
 

Division of Environmental Resources 
  951 Parkway Avenue 

Trenton, NJ 08625- 
 

Old Bridge,     Old Bridge Salt Storage  EO-215   01/23/19  30 days  Under Review 
Middlesex County Maintenance Yard  Project EA        
   
  NJ Department of Transportation 

Division of Environmental Resources 
  951 Parkway Avenue 

Trenton, NJ 08625- 
 
Sayreville,     Transco NY Bay Northeast  NEPA FERC 01/25/19  45 days  Under Review 
Middlesex County Supply Expansion Raritan Bay Final EIS        
  Madison Loop and Compressor  
Franklin Twp.,                 
Somerset County 
  Federal Energy Regulation 